SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n7 / 30MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm Offset 7.30 d8

RefLevel 30.00dBm  Offset 730 dB

Mode Sweep saL Mo Sweep =
Count 100/100 Count 100/100
1 Spurious Emissions 1 Avvapwr | |1 Spurious Emissions 1 AvgPar
Limit Cheel] PRSS SPURIOUS UINE- ABS_C
Line _SPURIOUS_LINE_ABS_0g2 Line _SPURIOUS_LINE_ABS_0G2
20 dBew T T 20 dBmr
10 dBmr 10
0 PN PR R, g ‘ B P e =T
|
10 H]| |0 dbm 1
" | T
SAMB0S UNE ABS 002
l,' L~ / | T — _— ,m\\
50 dB- T
2.475 GHz 10005 pts. 5 MHz/ 253 GHz || | 7.54 GHz 10005 pts. 5 MHz/ 2.595 GHz
2 Result Summa 2 Result Summai
2475 GHz 2.450 GHz 1.000 MHz 248569 GHz -31.77 dBm 6.77 dB 2,540 GHz 2570 GHz 100.000 ki 2.56636 GHz 0.69 dBm -29.31 dB
206 s che 10003 %:33%2:: '167;; 33’" 1 :;‘lgg 2570 GHz 2571 GHz 1,000 Mtz 257003 GHz -18.63 dBm -8.63dB
GHz 499 GHz 4 Hz g iz -26. m - 2571 GHz 1575 GHz 1.000 MHz 257112 GHz -21.64 dBm -11.64 d@
2,499 GHz 2500 GHz 1.000 MHz 250000 GHz -18.02 dBm -8.02dB 2575 GHz 2590 GHz 1.000 MHz 257503 GHz -25.96 dBm -12.96 dB
2,500 GHz 2530 GHz 100,000 ke 252822 GHz 0.48 dBm -29.52dB 2530 GH 2595 Ghiz 1,000 Mis 2559007 GHz 30,68 dBm 5.68d8
peacy Resdy L et
08:57:05 PM 07/01/2025 08:58:46 EM  07/01/2025

FR1 n7 / 30MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.30 4B

RefLevel 30.00dBm  Offset 730 dB

08:57:54 FM 07/01/2025

08:58:36 B 07/01/2025

Mode Sweep SGL Made Sweep —
Count 100/100 Count 100/100
Limit P
Line _Si N 2 P
20 dBenr
10 dBinr 10
o PO ST I e e e «‘ R Ny S Rt S )
10 { t "\Ddl!m +
| N
T | T
I it | Ul | e ¥ N
! ‘\__
50 dBr
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || [2.58 GHz 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 248937 GHz -5.20dB 2540 GHz 2570 GHz 100.000 kHz 256266 GHz 0.06 dBm -29.94 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.495 86 GHz -13.88 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz -18.54 dBm -854d8
2496 GHs 2499 GHe 1.000 Mt 49876 GHz -14.84 2571 GHe 2575 Ghz 1.000 Mz 257111 GHz -2051 dBm -1051 dB
2493 Gtz 2500 Gtz 1.000 Mz 249599 GHz -10.75 db 2575GHz 2590 GHz 1.000 MHz 257506 GHz -23.66 dBm 10,66 dB
2500 GHz 2530 GHz 100,000 ke 252863 GHz -29.84dB 280 Che 2595 Ghiz 1,000 Mis 258011 GHz 31.51 dBm 51dB
aesy T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n7 / 40MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.30 i

B

Mode Sweep

6L

RefLevel 30.00dBm  Offset 730 dB

Made Sweep

Count 100/100
§ Spurlous Emissions
Limit Cheel] P SPURIOUS_UNE-ABS ( S
Line _SPURJOUS_LINE_ABS 02 : Line “SPURIOUS_LINE_x85_0q2
20 dBenr T T 20 dbny
10 dBinr 10
o PSPPSR I PSS T Py D F i AT TN TR R P EE N T
10 10 dBr ‘
‘| ! | l .
| bl
(et ,\-J | ‘PNN B L S
¥ ij 1 o
!
50 dBr
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || (2,53 GHe 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 248966 GHz -392dB 2530 GHz 2570 GHz 100.000 kHz 253133 GHz -0.47 dBm -30.47 dB
2.490 GHz 2496 GHz 1.000 MHz 249222 GHz -13.13 dB 2570 GHz 2571 GHz 1.000 MHz 2.57000 GHz 16.53 dBm 653 dB
2,496 GHz 2499 GHz 1.000 MHz 2.49896 GHz -17.10 dB 2571 GHz 2575 GHz 1.000 MHz 2.57104 GHz 20.65 dBm -10.65 dB
1499 GHiz 2500 Gftz 1.000 MHz 2.50000 GHz -10.02 dB T575 GHe 590 GHz 1,000 MHz 257808 GHz 23.04 dBm 10,02 dB
2.500 GHz 2540 GHz 100,000 khz 252892 GHz 3. @ 2580 GHz 2595 Ghz 1.000 MHz 259016 GHz .28.88 dBm -3.88 di
W Ready pninanini| "5
05:00:35 PM  07/01/2025 09:33:02 PM  07/01/2025
Ref Level 30,00 dBm  Offset 7.30dB Mede Sweep S5GL Ref Level 30.00dBm  Offset 7,30 dB Maode Sweep SGL
Count 100/100 Count 100/100
Limit P
Line _Si N 2 P
20 dBenr T
10 dBinr 10
o
T T R ® LW aae ) N R} R NETRYS SESUR PSS IS TNy e M
10 . U] ho dm T
| UL I
| I l\h\'m
= | 1118 e Y
50 dBr
2.475 GHz 10005 pts. 5 MHz/ 2.53GHz || (2,53 GHe 10005 pts 5 MHz/ 2.595 GHz
2 Result Summar 2 Result Summa:
2475 GHz 2490 GHz 1.000 MHz 208529 GHz -29.10 dBm Al0dB 2530 GHz 2570 GHz 100.000 kHz 253153 GHz -0.50 dBm -30.50 df
2.490 GHz 2.496 GHz 1.000 MHz 2.49208 GHz .57 dBm -13.57 dB 2570 GHz 2571 GHz 1.000 MHz 2.57003 GHz 17.62 dBm -762dB
2496 Gt 249 Gta 1.000 Mt 2.89885 GHz 2571 GHe 2575 Ghz 1.000 Mz 257103 GHz 20.86 dBm -10.86 dB
2499 GHe 2500 GHz 1.000 MHz 249598 GHz 2575 GHz 2590 GHz 1.000 Mz 257781 GHz -23.16 dBm -10.16d8
2,500 GHz 2.540 GHz 100.000 kHz 2.52456 GHz 2,590 GHz 2595 GHz 1,000 MHz 2.59009 GHz 29,38 dBm 4.38dB
aesy T

05:32:11 PM 07/01/2025

09:33:52 B4 07/01/2025
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG550916C

Conducted Spurious Emission

FR1 n7 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 7.30 B Mode Auto Sweep

6L

Count 100/100

lous_une_ags_oga

Ref Level 30.00dBm  Offset 7.30 4B

Mode Auto Sweep

6L

Count 100/100

- 20 d
10 dinr 10 dBr
o o
10 dBm 10 dBer
SPURIBUS UNE ABS 002 NE |ABS 007
30 -30
40 dBm 40 di
- e A -
et e A | P, ’ [t A e —y o s ™o, i e NP )
30.0 MHz 73006 pts 6 GHz/ 26.0Ghz | | [30.0MHz 73008 pts 6 GHz/ 26.0GHz
2 Result Summas 2 Result Summan
30.000 Mz 1.000 GHz 1.000 Mz 67.699 33 MHz -55.13 dBm -30.13 dB 30.000 MHz 1.000 GHz 1.000 MHz 48.06173 MHz -55.13 dBm
1.000 GHz 2475 GHz 1,000 MHz 2.33723 GHz -54.64 dBm -29.64 d 1.000 GHz 2475 GHz 1.000 MHz 2.41564 GHz -54.39 dBm
2595 GHe 5000 GHr 1,000 MHz 2.62280 GHz -44.53 dBm -19.53 dB 2595 GHz 5.000 GHz 1.000 MHz 2.653 76 GHz -45.06 dBm
5,000 GHz 10,000 GHz 1.000 MHz 50640 GHz 5242 dBm -27.42d8 5.000 GHz 10.000 GHz 1.000 MHz 650973 GHz 52.42 dBm
10.000 GHz 18,000 GHz 1,000 MHz 10.02940 GHz -54.49 dBm -29.49d 10.000 GHz 18.000 GHz 1.000 MHz 10.01260 GHz -54.58 dBm
18000 GHr 26,000 GHr 1,000 MHz 2152162 GHz -49.68 dBm -24.68 dB 18000 GHz 26.000 GHz 1.000 MHz 2152682 GHz -49.78 dBm
B Ready

10:10:20 PM 07/01/2025

10:17:11 B 07/01/2025

Highest Channel

Ref Level 30,00 cBm  Offset 7.30 B Mode Auto Sweep saL
Count 100/100
mit
Line _SPUR|OUS_LINE_ABS_0q2
10 dBm
0
10 dbm
SPUHIBUS e ABS 002
0
40 dBm
50 |
S L,_—-n.; ww A
0
30.0 MHz 730086 pts 6 GHz/ 26.0 GHz
2 Result Summa
30,000 MHz 1.000 GHz 1.000 MHz 38.84904 MHz -54.92 dBm -29.92 dB
1.000 GHz 2.475 GHz 1.000 MHz 238123 GHz -54.62 dBm -29.62 dB
2.595 GHz 5.000 GHz 1.000 MHz 268623 GHz 45.62 dBm -20.62 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.493 40 GHz 52.51 dBm -27.51d8
10.000 GHz 18.000 GHz 1.000 MHz 10.001 40 GHz -54.61 dBm -29.61dB
18,000 GHz 26.000 GHz 1.000 MHz 21.557 62 GHz -49.75 dBm -24.75 dB

10:21:33 P4 07/01/2028
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seanron 05 FCC RADIO TEST REPORT Report No. : FG550916C
Frequency Stability
Test Conditions FR1 n7 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Frequency Offset (Af)
Deviation (ppm) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0031 -7.8 Yes
40 Normal Voltage 0.0023 -5.9 Yes
30 Normal Voltage 0.0013 -3.2 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0034 8.6 Yes
0 Normal Voltage 0.0009 -2.4 Yes
PASS
-10 Normal Voltage 0.0037 94 Yes
-20 Normal Voltage 0.0022 5.7 Yes
-30 Normal Voltage 0.0030 -7.5 Yes
20 Maximum Voltage 0.0006 1.6 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0025 6.3 Yes
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.63 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

Page Number 1 A2_n7-28 of 28



saaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.88 4.58 5.28 5.72 PASS
Mode FR1 n12 / 15MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.58 PASS
Page Number 1 A3_n12-1 of 16



seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 15MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

RefLevel 3000 B Offset 6505 = AnBW 40 MiHiz
- an 3008 Mess Time 3.3 ms.

RefLevel 30,00 0B Offset
= At 3008

68005 = ARBW 40 MHz
Meas Time 3.3 ms

~
1E-
- 1E
\ ;
1E +
1 |
¥ !
1604 + TE04- {
i }
|
! !
|CF 707.5 MHz

2 Result Summ,

Mean Pwr = 20.00 d8
Samples: 130000
= 2331 dBm 28.10 dBm 4.79 dB 22048 458 B

3.96 B
12:29:16 AM 07/02/2025

||
16QAM 64QAM

RefLevel 3000 B Offset 6505 = AnBW 40 MiHiz
- A 3008 Mess Time 33 ms.
1 CCDF

12:26:57 MM 07/02/2025

1
Mean Pwr + 20,00 dB | | (GF707.5 Mz
2 Result Summs Samples: 130000
- 23.79 dBm 28.08 dBm 4.29 d8 186 4B 31448 358 B 42240

Meflevel 300006 Ofsct G005 = AnBW 40 MiHz
= At

505 Meos Time 3.3 ms
153 View 15 View
1E- . =
- I
A Ay
1E
i
!
IE04 : 08
l
I
|CF 707.5 MHz

07/02/2025

|
o a0 o R
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000

12:31:11 BM 07/02/2025

256QAM

RefLevel 3000 B Offset 6505 = AnBW 40 MiHiz
- A 3008 Mess Time 33 ms.
1 CCDF

1604

(CF 707.5 MHz.

12:33:48 MM 07/02/2025

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 19.96 dBm 27.71 dBm 775 d8 252 dB 522 4B 65898 73448
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

26dB Bandwidth

Mode FR1 n12 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.17 5.11 9.79 9.85 14.44 14.58
Mod. 16QAM 16QAM 16QAM
Middle CH 5.24 9.88 14.61

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 5,508 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

Ref Level 30,00 B Offset 5,508 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

Yo e

kb

(GF707.5 Mz 70001 pis 0 Mz

(GF707.5 Mz 10001 pts

.0 MHz/

12:39:49 MM 07/02/2025

Span 40.0 WAz

12:40:43 MM 07/02/2025

Span 40.0 WAz

16QAM

Ref Level 30,00 B Offset 5,508 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

529000 MK

o A
“r rfn‘: TJ%
K
(I Y Al inbl
(7075 Wiz 5001 pts G

12:41:36 MM 07/02/2025

Span 40.0 WAz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 5,508 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 5,508 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

Wa

50 don M

(GF707.5 Mz 70001 pis 0 Mz

12:42:38 MM 07/02/2025

Span 50.0 WAz

(GF707.5 Mz

0001 pis

.0 MHz/

Span 50.0 WAz

12:43:32 MM 07/02/2025

16QAM

Ref Level 30,00 B Offset 5,508 = REW 200 kHz

B el e e

[ 1
oo ‘,
10 dBm 2 §

. .
o o
’lﬂ"
4

PR— -
|CF 707.5 MHz 10001 pts 0 MHz/

12:44:25 MM 07/02/2025

Span 50.0 WAz
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

QPSK

QPSK

Ref Level 30,00 B Offset 5,508 ® REW 300 kHz

Ref Level 30,00 B Offset 5,508 ® REW 300 kHz

3006 SWT 101 ms = VBW 1Mz Mode Auto Sweep

- A 3008 SWT 101 ms = VBW MHz  Mode Auto Sweep s
Ao r AN 1200 Wi R BTy E——) Tass800
10 ! 10 . !
| |
| | | |
i
i ] [ — |
1048 t R,“N 10 4B J i
- ", / i J_M
T [EOFTT 0001 pis O Span 600 Wz

(GF707.5 Mz 0001 pts.

5o

n 60.0 Mz

01:13:13 MM 07/02/2025

01:10:35 MM 07/02/2025

16QAM

Ref Level 30,00 B Offset 5,508 ® REW 300 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

s

(GF707.5 Mz 0001 pts

0 Mz

01:09:22 MM 07/02/2025
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seanron cas. FCC RADIO TEST REPORT Report No. : FG550916C

Occupied Bandwidth

Mode FR1 n12 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.51 4.47 8.97 9.00 13.45 13.48
Mod. 16QAM 16QAM 16QAM
Middle CH 4.51 9.00 13.54
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 55008 ® REW 100 kHz

SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

ultiVie m

Ref Level 30,00 B Offset 55008 ® REW 100 kHz

- 3000 SWT 101 ® VBW 300kt Mode Auto swep
1 iad Bandwidth
.85 dbim .63 dbim
706,371 00 Mz 70595200 MHe
n n
. N P
0 f 10 T
o o + -
(G 7075 Wbz 001 e 0 Mz Span 10.0 MHz || [CF707.5 ke
2 Misrker Table

706.371 MHz

18.85 dBm

705.236.02 MHz 12.97 dim

mi 1 705,952 MHz 1863 dBm Oce Bur 4.479172967 MHz

Oce B Centroid 707491 473 316 MHz n 1 70523658 MHz 1282 dilm Occ B Gentroid 07476 174963 MHz

n 1 709.746.93 MHz 12.29 d8m Oce B Freq Offset 8526 683 898 kHz n 1 709715 76 MHz 1265 déim Ot B Fren Offset 23825036 816 kHz
]

12:49:16 MM 07/02/2025

4.510905 769 MHz

2 Marker Table

1001 ps

Span 10.0 MHz

12:41:10 MM 07/02/2025

-

16QAM

Ref Level 30,00 B Offset 55008 ® REW 100 kHz

SWT 1,01 ms ® VBW 300tz

Mode Auto Sweep

2.03 lim|
7 70747000 MHz
20 3
0 f v
B /
/
=N P
(CF707.5 Mz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 T07.47 MHz 18.03 dBm Occ Bw 4515588 36 MHz
n 1 705.216.38 MHz 10.77 dm Occ Bw Centroid 707474 173 755 MHz
i 1 709.731 57 MHz 1114 dém Oce B Freq Offset 25,806 244 646 kHz

12:42:03 MM 07/02/2025

Page Number : A3_n12-8 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

tiVie trum

Ref Level 30,00 B Offset £.5008 ® REW 200 kHz

B o - i

Ref Level 30,00 B Offset £.5008 ® REW 200 kHz

705.062 MHz

702803 4 Mz

19.08 dBm

8.976876812 MHz

SWT 101 ms = VBW 1wz Mode Auto Swesp SWT 101 ms = VBW 1wtz Mode Auto Sweep
h
" "
» - »
. el - et A ol
o : T o :
‘f | \
o - o .
/
v W . " S
S .
Mot -~
7075 Wz 001 prs O W/ Span 20.0 MHz || [GF 707.5 Wbz 001 ps M/ Span 20.0 MHz
2 Marker Table 2 Marker Table

W 1 705382 MHz 17.71 dBm 9,001 267211 MHz
1362 dim Occ s Centroid 707.291 809842 Mz m 1 702.785.3 Wz 1199 dil Oce B Gentroidd 707286 503 41 Milz

n 1 7117802 W 13.05 dim Occ B Freq Offset 208150 156 161 kHe n 1 7117871 W 1208 dien Occ B Freq Offset 213496590382
12:43:05 MM 07/02/2025

12:43:58 MM 07/02/2025

16QAM

tiVie trum

Ref Level 30,00 B Offset £.5008 ® REW 200 kHz

3008 SWT 1.01ms ® VBW 1tz Mode Auto Sweep
d Bandwidth
20
0 f .
| \
i \
0 v
i - =
(CF707.5 Mz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 707.26 MHz 18.00 dBm Occ Bw 9.007 255163 MHz
n 1 7027825 Mz 12.85 dim Occ Bw Centroid 707.286 127 588 MHz
i 1

117898 MHz

1137 dim Oce B Freq Offset

07/02/2025

213872 412 484 kHe

Measuring;
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 15MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

ultiView trum
Ref Level 30,00 B Offset 55008 = REW 300 kHz
SWT 101 ms ® VBW 1wtz

Mode Auto Sweep

ultiView trum
Ref Level 30,00 B Offset 55008 = REW 300 kHz
SWT 101 ms ® VBW 1wtz

Mode Auto Sweep

" "
n n
— e ,. PN S I,
0 0
! !
! !
o 1 o 1
o, N
(G 7075 Wbz 001 e 0 Mz, Span 30.0 MHz || (G 707.5 ke 001 pes 0 Wb/ Span 30.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 703.814 MHz 19.87 dBm 13.453097 293 MHz mi 1 701.236 MHz 18.87 dBm 13.488 705212 MHz
n 1 700.406 5 Wz 13.15 dbm Occ B Centroid 707.133 007 889 MHz n 1 7003712 Mz 13.43 dim Occ B Centroid 707.115548 467 MHz
n 1 713859 6 Mz 14.22 dm Oce B Freq Offset 366,992 100997 kHz n 1 713859 3 W 13,69 dim Occ B Freq Offset 533036 kHe
] R — F
01:06:00 A 097/02/2025 01:07:18 MM 07/02/2025

16QAM

ultiView trum
Ref Level 30,00 B Offset 55008 = REW 300 kHz

3008 SWT 1.01ms ® VBW 1wtz
d Bandwidth

Mode Auto Sweep

(CF707.5 Mz 1001 prs 0 MHz/ Span 30.0 MHz
2 Marker Table

M 1 704.893 MHz 1751 dBm Occ Bw 1354267594 MHz

n 1 7003425 Mz 13.05 dm Occ Bw Centroid 707.113 842 108 MHz

i 1 7138852 WHz 1226 d8m Oce B Freq Offset 386155 892 054 kHz

01:07:46 MM 07/02/2025

Measuring;
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Eatic RADIO TEST REPORT

Report No. : FG550916C

Conducted Band Edge

FR1 n12 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 30.00 dBm  Offset 6,80 d8 Mode Sweep SGL Ref Level 30.00d8m Offset 650 dB Maode Sweep S6L
Count 100/100 Count 100/100
14 + 1 Spurious Emissions 1
P) SPURIOUS UINE: ABS_002
B SPURIOUS_LINE_ABS_oq2
~ 20
|‘I \
10 10 dBm
o 0 dBr
10 .
W
SPURIOUS_LINE W 1
N
-20 dBm B i
]
30 il 304 | \\
o i
T 7 1
40 [ Ll \
/ TS "
/ [ | o
. ", . | J
Pamn, - g S Y LI A .
A - e ol S o e
&0 v == 60 dBm e P P
<0000 0 0w 0 | T B .
690.0 MHz 3003 pts 1.4 MHz/ 704.0 MHz | | [771.0 MHz 3003 pts 1.4 MHz/ 725.0 MHz
2 Result Summar 2 Result Summa
690,000 MHz 698,900 MHz 100,000 kitz 698.89555 MHz -18.38 dBm -5.38d8 711.000 Mz T16.000 Mz 100.000 kiz 715.63287 MHz 20.63 dBm -9.37 dB
698,900 MHz 695,000 MHz 30000 kHz 638.99346 MHz -16.33 dBm -333d8 716000 MHz 716,100 MHz 30.000 kHz 716.00025 MHz -19.31 dBm 631d8
695,000 MHz 704.000 MHz 100,000 kHz 69932717 MHz 21.30 dBm 87048 718 100 Mits 725 000 Mits 100,000 kit 716104 45 MH:2 22086 dBm 786 dB
ey e f Resty
12:02:09 AM  07/02/2025 12:08:38 AN 07/02/2025

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 6,80 dB

Made Sweep

s6L

11:11:19 BN 07/01/2025

11:18:13 B 07/01/2025

Ref Level 3000 dBm  Offset 6.60 B Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious
Limit Che P RIOUS LINE: ABS
Line _SPURJoUS, P Line SPURIOUS o
b zu
1o =y o
PRV SISV PR Ee e ey -‘\ g gl
a f 1
I .
10 t -
SPURIOUS_LINE | ABS, 002 | gl
20 dBm- v 420 dby
30 — ”LI 30 dBr
e .
40 e i
—
~
Vs Sl
0 — 60 dBm e
550.0 MHz 3003 pix 1.4 e/ ToR0 ks || [FiTamin FeTTS LKL TESNG
2 Result Summa P
630.000 Mz 638.900 MHe 100,000 kiz 696.89555 Milz ~25.32dBm -1232dB 711.000 Mz 716000 Mz 100.000 kiz 71512837 MHz .38 dBm 2162 dB
698.900 Mz 698,000 MHz 30,000 kitz 696.99496 MHz -27.14 dBm -14.14 dB 716,000 MHz e 100 M 0000 ks 1600305 MH2 2438 dBm e
£95.000 Mz 704000 Wiz 100.000 kitz 70163385 MHz 9.7 dBrn 20.23 8 716.100 Mtz 725000 MHz 100.000 kHz 71610445 MHz -23.38 dBm -10.98 d8
ey N 5500 ey - -
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

FR1 n12 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 6,80 d8 Mode Sweep SGL RefLevel 30.00dBm  Offset 6,80 dB Mode Sweep sl
Count 100/100 Count 100/100

1 Spurious Emis Pwr
Limit Cheel Phss SPURIOLS LINE-ABS_002
Line _SPURJGUS_LINE_ABS_o phss Line _SPURIOUS _LINE_ABS_0d2
b - B .
[ !
10 - 10 dBm o
|1 [
0 ‘I' 0 dBor . ’ i
[ | |
[ 4
r ‘l i |
o i
a— , ¥
30 T Y i 3048 \
/ \ n (| / \
I, N [ 1 A
a0 a | [4eet ,l‘. 1.
"l | Ul IR My
' - il TN wr
€0 ya—— - 50 a2t 3] T
e M L
S900MH: 3003 pts. 1.4 MHz/ 704.0 MHz || [711,0 MHz } 3003 pis 1.4 MHz/ 7250 MHz
2 Result Summa 2 Result Summ
650000 Mz 638.900 MHz 100000 iz 638.89553 MHz -19.40 dEm -640d8 T11.000 Mz T16.000 Mz 100.000 kHz 715.62288 MHz 20.25 dBm -9.75 dB
698.900 Mtz 699,000 MHz 30,000 kH 698.996.85 MHz -17.20 dBm -4.2048 716000 Mtz 716.100 Mtz 30.000 ktte 716.00405 MHz -17.82 dBm 4.82 dB
599,000 Mtz 104,000 MHz 100,000 kiie 599.30220 Miix 20.85 dBm =915 d8 716.100 Mz 725,000 Mtz 100.000 kitz 716.10445 MHz -19.98 dBm 6.98 dB

12:02:59 AM 07/02/2025 12:09:27 AM  07/02/2025

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 660 4B Mode Sweep saL Ref Level 3000 dBm  Offset 6,80 dB Made Sweep 6L
Count 100/100 Count 100/100

SPURIOUS_LINE ABS_002
SPURIOUS_LINE_ABS_0d2 PRSS

P T PR

10 dBr | |
SPURIOUS._LINE_ ABS_002

30 = 30 dB —
L R »
40 = =
= S
i M
.
60 B - _—

[~ e
690.0MHz - 3003 pts. 1.4 MHz/ 704.0 MHz | | [771.0 Mz B 3003 pis 1.4 MHz/ 7250 MHz
2 Result Summa 2 Result Summa

690,000 MHz 698.900 MHz 100,000 kHe 638.89555 MHz -24.05dBm -11.05dB 711,000 Mz 716000 Mz 100,000 kHz 714.204 30 MHz .24 dBm -21.76.d8
698900 MHz 699,000 MHz 30,000 kitz 698.99006 MHz -26.41 dBm -13.41 dB 716,000 MHz 716,100 MHz 30.000 kfz 716.00265 MHz -25.96 dBm 1296 dB
699000 MHz 704,000 MHz 100,000 kitz 701.34515 MHz 8.56 dBm 2.1 &8 716.100 MHz 725,000 Mz 100.000 kiz 71610445 MHz -20.65 dBm 1165 dB

.

11:12:08 BM  07/01/2025 11:19:01 P 07/01/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 10MHz / DFT-s-OFDM / Pl/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 6,80 d8

RefLevel 30.00dBm  Offset 6,80 dB Mode Sweep

6L

Mode Sweep SGL
Count 100/100 Count 100/100
1 Spurious Emissions 1 AvgPwr
Fhss SPLIRIOUS UINE-ABS (
Line _SPURJOUS_LN Phes Line US_LINE_ABS_0g2

20 0
10 10 dBm

T e e s AL S P it TV PN g A ey
o T 0 dBnr T

| \ ! |

|

|
|
[ L
30 # o | |30 dBor g
N P 1
-40 e = yse
T ~
~ .
™ %
et “

hia 60 dBry e
550.0 MHz 3003 ps 1.8 MHz/ 705.0 M | | | 706.0 ik 003 pis T TETWG

2 Result Summay

2 Result Summa;

690,000 Mz 698.900 Mtz 100,000 kitz 698.895 55 MHz -31.24 dBm -18.24 dB 06,000 Mz 716,000 MKz 100,000 kHz 706.564 44 MHz 5,76 dBm 2020 dB
638,900 Mz 699,000 MHz 30,000 kH 698.99995 MHz -32.47 dBm -19.47 dB 716000 Mtz 716.100 Mtz 30.000 ktte 71609096 MHz -36.61 dBm 2361 d8B
695,000 Mz 708,000 MHz 100,000 kHz 702.08192 MHz 6.71 dBm -23.29 dB 16100 Mt 9% 000 i 100000 k1 11610445 MH2 3352 dom 205248
31020134 M 07/01/2028 11:32:01 M 07/01/2025
e - o =
Reflevel 3000dBm  Offset G508 Mode Sweep saL RefLevel 3000dBm  Offset G80dB  Mode Sweep saL
Count 100/100 Count 100/100
§ Spurlous Emissions 1A
Limit C PRSS SPURIOUS_UINE: AB
Line _SPURJGUS_UINE_ABS_od2 Phss e SPURJOUS_LINE_ABS_0q2
20 20
10 10 dBm
A rnanand y iy P P UNPUPAPTH WA VS N PP
0 ; \ o fiEm :
| |
! | [
| |
10 t - T
SPURIOUS_LINE_ABS_002 { | |
-20dBm: T i“ 20 dt
30 r =1 |30 dbm
P
A -
P iy NP i
40 —
~T - .
P N
— "
|56 0 dter -
~——
590.0 MHe 3003 pts 9 MHz/ 709.0 MH:z || | 705.0 MHz 3003 pts .9 MHz/ 725.0 Mz
2 Result Summa 2 Result Summa
690,000 MH: 698,900 M¥iz 100,000 kb 698.895 55 MHz -30.32 dBm -17.32dB 206,000 Miiz 216,000 MHz 100.000 kit 18.12687 MHz 5,64 dBm 030 q8
698.900 Mz 698,000 MHz 30,000 kHz 698,993 46 MHz -32.38 dBm -19.38 dB 716,000 MHz e 100 M 0000 ks 716.03601 MHz 36,98 dBm 230848
699,000 Mz 705.000 MHz 100,000 kHz 704.39940 Mz 5:64 dBm -24.36 B 716100 Mz 725,000 MHz 100.000 kiz 716.15779 MHz -33.17 dBm 2017 d8B
[ [

11:21:24 BN 07/01/2025

11:32:51 B 07/01/2025

Page Number
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n12 / 15MHz / DFT-s-OFDM / Pl/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

2 Result Summay

11:34:48 PM 07/01/2025

690,000 MHz 608,900 MHz 100,000 kitz 698.895 55 MHz -31.95 dBm -18.95 dB
698,900 MHz 699,000 MHz 30,000 kz 698.992 46 MHz -34.39 dBm -21.39dB
699.000 MHz 714.000 MHz 100.000 kHz 704.73177 MHz -25.56 dB

Ref Level 26,60 Bim  Offset 6.0 dB Mode Sweep saL RefLevel 26,80 dBm  Ofiset 6,50 JB Mode Auto FFT seL
Count 100/100 Count 100/100
1 Spurious Emissions Emiss wr
Limit Check Phss SPURIOUS.UNE  ABS,

20 ashipe—sBuslous e ans o e 20 dahipeSELEIOUSTIINE_ASS_ode
10 dBrr

i T et i P, J e A e MU N
o I i !

| | )
10 To b
SPURIOUS_LINE | ABS_002 1 |

] 1 }

| 1 /
30 = B <

Nl ) [
40 — e 40 dB ey
N N,
-
50,480
o
A

60 o, A
70 dBm t t 70 dB
590.0 MHz 3003 ps 24 MHz/ 714.0 Mz | | [701.0 Mk 003 pis PRI ST

2 Result Summa;

701000 MHz 716,000 MHz 100.000 kfz 705.42807 MHz 412 dBm -25.88 dB

716,000 MHz 716,100 MHz 30.000 kHz 71609925 MHz -35.68 dBm -22.68 dB

716.100 MHz 725.000 MHz 100.000 kHz 716.41563 MHz -30.73 dBm -17.73 d8
fety

11:58:14 #M 07/01/2025

FR1 n12 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 26,30 dBm  Offset 6.80 d8. Mode Sweep

Count 100/100

SGL

RefLevel 26,80 dBm  Offset 6,80 dB

1 Spurious Emissions

Made Auto FFT

s6L

Count 100/100

Limit Chee¥ Phss SPURIOUS_UNE:,
20 dBhipe —SPLRIOUS LINE_aRS 02 3 20 dbipe—SPUE[NUS_LINE_ARS o
10 dbm
. L e F N P I, e [ e B RO T Ve
T A

| | |
10 { 10 dBm
20 { - E

) \ 1
20 \ '

A W u/w_v‘
SV —— e
.

a0 - Vi A ke ' 40 dBr = A
;,{N\-‘ b ‘,‘
o ot
70 dBr T T 70 dBmr-
690.0 MHz. 3003 pes A4 MHz/ 714.0 MHz 701.0 MHz 3003 pts 4 MHz/ 725.0 MHz

2 Result Summar

11:35:38 BN 07/01/2025

B90.000 MHz 698.900 MHz 100.000 kHz 698.89555 MHz -18.57 dB
698.900 MHz 699.000 MHz 30,000 kHz 698.991 56 MHz -22.01 dB
699.000 MHz 714.000 MHz 100.000 kHz 703.18831 MHz -25.76 dB

2 Result Summa;

-25.92d8

11:59:03 B 07/01/2025

701.000 Mz 716.000 Mz 100.000 kHz 703.95954 MHz 4.08 dBm
716.000 MHz 716.100 MHz 30.000 kHz 716.009 74 MHz -36.32 dBm
T16.100 Mz 725.000 MHz 100.000 kHz 716.264 49 MHz -30.85 dBm
Readdy T

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

Conducted Spurious Emission

FR1 n12 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30,00 dBm  Offset 6,80 dB Mode Auto Sweep 6L

Count 100/100

Line _SPUR|OUS_LINE_ABS_0q2

Ref Level 30.00dBm  Offset 55048

Line _SPUR[OUS_LINE_ABS_0g2

Mode Auto Sweep

6L

Count 100/1

20 dBor 20 dim
0
0.dBa 0 dio

10

10

SPURIOUS_UINE | ABS_002
-20

SPURIOUS_UINE | ABS_002

20

Count 100/100
1

Line _SPUR|OUS_LINE_ABS_0q2
20 dBor

0

0.dBa

10
SPURIOUS_UINE | ABS_002
-20

-30
40 dBm
o et
i I
60
o e
30.0 MHz 45005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30000 MHz 590,000 MHz 100.000 kHz 50.26065 MHz -61.25 dBm 48.25 dB
725,000 MiHz 1,000 GHa 100.000 kHz 74230565 MHz ‘6052 dBm 475248
1.000 Gz 3,000 Ghe 1.000 MHz 142310 GHz 4512 dBm 312ds
J0006ke 7,000 GHe 11000 WiHz 642866 GHz 47,60 dBm 3160 dB
7.000 GHa 2000 GH 1.000 MHz 749442 Gz 48,07 dBm 35.07d8
Roady T o5 B

12:54:45 AM 07/02/2028

-30
40 dbm + 40 e
50 1 T el e 50 T .
J—— [ i P————
60 60
S
30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 45005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 690,000 MHz 100.000 kHz 40.097 33 MHz -61.58 dBm 30,000 MHz 690.000 MHz 100.000 kHz 47.18085 MHz -61.28 dBm 4828 d
725,000 MHz 1000 GHz 100.000 kHz 731.75384 MHz -60.37 dBm 725.000 Mz 1.000 GHz 100.000 kHz 739.487 25 Mz -60.60 dBm -47.60 dB
1.000 GHz 3.000 GHz 1.000 MHz 139910 GHz -43.95 dBm 1.000 GHz 3.000 GHz 1.000 MHz 1.41110 GHz -43.83 dBm -30.83 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.48665 GHz -47.77 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6. 2 -47.83 dBm -34.83 dB
7.000 GHz 9.000 GHa 1.000 MHz 7.48575 GHz -47.96 dBm 7.000 GHe 91000 GHz 1.000 Mz 7.49442 GHz -48.18 dBm -35.18 dB
12:59:41 AN 07/02/2025 12:57:26 A 07/02/2025
Ref Level 30.00dBm  Offset 6.50 dB Mode Auto Sweep 56

Page Number
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seanron 05 FCC RADIO TEST REPORT Report No. : FG550916C
Frequency Stability
Test Conditions FR1 n12 (BPSK) / Middle Channel 10M
Tem[()fcl:';lture V((U:)a:tg)e Deviation|(ppm) Fl'equenca-rI zO)ffset (Af) Wiﬂ::i:le::::t;;ized Recul
Block(Hz)
50 Normal Voltage 0.0001 0.1 Yes
40 Normal Voltage 0.0057 4 Yes
30 Normal Voltage 0.0117 8.3 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0110 7.8 Yes
0 Normal Voltage 0.0020 -1.4 Yes
PASS
-10 Normal Voltage 0.0083 59 Yes
-20 Normal Voltage 0.0088 6.2 Yes
-30 Normal Voltage 0.0061 4.3 Yes
20 Maximum Voltage 0.0072 51 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0126 8.9 Yes
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.63 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.

Page Number 1 A3_n12-16 of 16



saaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n13
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n13/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 412 5.20 5.98 6.10 PASS
Mode FR1 n13 /20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.68 PASS
Page Number : A4 _n13-1 of 13



seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
Pl/2 BPSK

2 Result Summ,

Aiean Pwr + 10.00 8
Samples: 130000
= 2235 dBm 2813 dBm 5.78 dB 248 dB 5.20d8
s

42448
01:49:02 AM 07/02/2025

|
16QAM

Reflevel 000dBm Ofiset 67045 = AnBW 10 MH: Reflevel 300000 Offset 5705 = ABW 10 Mz
- 3000 Meos Time 13 ms - 5008 Mess Time 13 ms
1
1E-
I
Y
- I
!
1604 s 1604 I
v |
i 4
[ i
\ |
(CF 7820 W Mean Pwr + 20,00 d8 | | (7820 iz
2 Result Summ Samples: 130000
- 22.97 dBm 27.62 dBm 4.65 dB 2.20 4B 35048 41248 44848

01:47:48 MM 07/02/2025

01:50:14 MM

07/02/2025

RefLovel 000 b Offset 6705 = AW 10 M2 Reflevel 3000 0B Offser 61045 = AnBW 10 Mz
- A 300 Meos Time 13 ms - A 3008 Mess Time 13 ms
1caF 152 View
S IE e
1
1E
: :
1E04- | 1608 .3
1 T
I |
I X 1
G sz N ean Pwr + 20,00 d8 ||| GFTEZOMA:
2 Result Surmmi Samples: 130000
-_1133 dBm N — 300 db 5,04 dB 598 db 644 b

01:50:34 AM 07/02/2025

256QAM

Mean Pwr + 20.00d8
2 Result Summs Samples: 130000
2124 dBm 28.13 dBm 6.89 dB 300 d8 5.08 dB 610 d8 6.80 d8
[l o :

RefLevel 3000 B Offset 6,705 = AnBW 10 MKz
- an 3000 Mess Time
1 CCDF

13ms

(CF 782.0 MHz.

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 19.14 dBm 27.04 dBm 7.90 dB 3.06 B 54248 .68 9B

01:50:56 MM 07/02/2025

7.76 B

Page Number : A4 _n13-2 of 13



seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

26dB Bandwidth

Mode FR1 n13 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 5.09 5.06 9.82 9.82
Mod. 16QAM 16QAM
Middle CH 5.14 9.76

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n13 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 57008 ® REW 100 kHz

Ref Level 30,00 B Offset 57008 ® REW 100 kHz

-an X0 SWT 101 ms @ VEW 300k Mode Auto Sweep -an 305 SWT 101 ms @ VEW 300k Mode Auto Sweep
0w e
20 die > aroes] | |20 dom o
177,547 i i 508200 M H117.115 dém L 508300 MM
)
10 f ‘ 10 |
|
0 dben { IL 0 dben I !
! |
1 . 85 m s
10 dim 12 -4 . . 10 dBm H2 8885 dBm. i s
| \ i \
{ \ i
\ |
T r it I
I | ﬂ'ﬂ-w
ot " " . S
| FFA e
1 14
4 g o
f 1
/ NWM Al Nlushity,
PPN Ak Lo’ LY PO " N L . St Solbitbitni,
[FDTI 0001 pis T [FDTI 0001 pis X1 Span 400 Wz

01:51:27 MM 07/02/2025

Span 40.0 WAz

01:52:21 MM 07/02/2025

16QAM

Ref Level 30,00 B Offset 57008 ® REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

S

Wy,
f Wi
! g
! a9
T m ALt iz T
|CF 782.0 MHz. 10001 pts 0 MHz/ pan 40.0 MHz
mmm o

01:55:15 MM 07/02/2025

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 B Offset 57008 ® REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 57008 ® REW 200 kHz
3006 SWT 101 ms = VBW 1Mz Mode Auto Sweep

- an

01:47:0Z MM 07/02/2025

= VTII [ smstom o - s
10 T 10
I . ' {
[y ! o i ! "
| |
er A LA f WM'\;.‘“
i M, ol e
o Py —— ||
|CF 782.0 MHz. 10001 pts 0 MHz/ Span 50.0 !.\fﬂz |CF 782.0 MHz. 10001 pts .0 MH2/

01:48:15 MM 07/02/2025

Span 50.0 WAz

16QAM

Ref Level 30,00 B Offset 57008 ® REW 200 kHz
3006 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

- an

B Ly P e P

(T8O MHz 0 Mz

0001 pis

01:49:28 MM 07/02/2025

Span 50.0 WAz

Page Number
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seanron cas. FCC RADIO TEST REPORT Report No. : FG550916C

Occupied Bandwidth

Mode FR1 n13 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK QPSK Pl/2 BPSK QPSK
Middle CH 4.47 4.46 8.95 8.97
Mod. 16QAM 16QAM
Middle CH 4.51 8.99

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n13 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

Ref Level 30,00 dB  Offset 57008 = REW 100 kHz
SWT 101 ms ® VBW 300kt Mode Auto Sweep

ultiView trum
Ref Level 30,00 dB  Offset 57008 = REW 100 kHz

- an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep

iad Bandwidth

738 g
782,679 00 Mtz
n n
7 : R e
o £ + o i
o ! \ B |
T N / \
OO T || i
7820 Wiz 1001 pes awHz/ Span 10.0 MHz | | (GF782.0 iz 001 pes oMb/ Span 10.0 MHz
2 Marker Table 2 Marker Table
mi 1 780.881 MHz. 17.82 dBm Oce B 4479394413 MHz mi 1 782679 MHz 1739 dBm Qce Bu 4.468667 811 MHz
n 1 779.7496 MHz 1238 dim Occ B Centroid 781,989 152 002 MHz n 1 779,747 15 MHz 1163 dim Occ B Centroid 781,981 483 634 MHz
n 1 781.2291 b 1235 d8m Oce B Freq Offset 10 647 997 665 ke n 1 781215 82 MHz 1147 dim Occ B Freq Offset 18,516 365 731 ke

01:51:54 MM 07/02/2025

01:52:47 MM 07/02/2025

—— ] o T

16QAM

Ref Level 30,00 dB  Offset 57008 = REW 100 kHz
SWT 101 ms ® VBW 300kt Mode Auto Sweep

7.16 dbm|
95000 MHz
20
e e . I -
0 5
N / \
w Sl
B : Y
i e TS
(GF 7820 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table
M 1 781.99 MHz 17.16 dBm Occ Bw 4516144446 MHz
n 1 7797274 MHz 1085 dm Occ Bw Centroid 781,985 476331 MHz
i 1 784.243 55 MHz 9.40 d8m Oce B Freq Offset 14523 669 333 kHe

01:55:42 MM 07/02/2025

Page Number
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Report No. : FG550916C

e %FCC RADIO TEST REPORT

SPORTON LAB.

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB
QPSK

: | v - st ]
RefLovel 30008 Offset 57048 = REW 200 kHz RefLovel 30008 Offset 57048 = REW 200 kHz
SWT .01 ms ® VBW 1Mz Mode Auto Sweep - 3000 SWT 1.01ms @ VBW 1z Mode Auto Swesp
h [ iad Bandwidth
i 16 dBim "
7795620 M
n n
e s PR [ IR, SR S s
10 10 &
/ | 4
o - o ~
J [T A T
o e
™ Ao
(7820 bz 001 e 0 Mz Span 20.0 MHz | | [CF 782.0 ke 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table

mi 1 779.562 MHz 18.16 dBm 8.958 742286 MHz mi 1 782.38 MHz 17.28 dBm [T 8977163385 MHz

n 1 7773202 Wz 1240 dbm Occ B Centroid 781799522 512 MHz n 1 7773103 Mtz 1278 dim Occ B Centroid 781.798901 821 MHz

n 1 7862783 Wz 12,50 dém Oce B Freq Offset 200,477 188026 kHz n 1 786,287 5 W 11.54 dBr Occ B Freq Offset 201088179 298 kHz

. ] o T [ ] 2
01:47:29 WM 07/02/2025 01:48:42 MM 07/02/2025

RefLovel 30008 Offset 57048 = REW 200 kHz
- are 3008 SWT 101 ms & VW 1wz Mode Auto Sweep
upiad Bandwidth
» y
10 - -
0 T
4
Id s RN ;
J
g
o
REIITS 001 prs O W/ Span 20.0 MHz
2 Marker Table
M 1 781.76 MHz 17.83 dBm Oce B £.990880658 MHz
n 1 7773028 Wiz 1149 dim Occ B Centroid 781,797 636,692 MHa
n 1 786.292 9 MHz 10.19 dBm Oce Bw Freq Offset 202.363 307 84 kHz
03:45:55 MM 07/02/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916C

Conducted Band Edge

FR1 n13 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 6.70 d8 Mode Sweep SGL RefLevel 30.00dBm  Offset 6,70 dB Mode Sweep sl
Count 100/100 Count 100/100
1 AvgPyr

1 Spurious Em [

Limit Ch Phss
Line _SPURJOUS_LINE_ABS_0g2 PSS

0 7

0 “

o 1

10 dbm | 1 10 di
20 . T 20 dBn
{1
5US_UNE ABS 002 T Jr T SPUKIGUS TNE AB T
oy p
40 dBm T T — 1 Y
/ b e

h " * - r‘r Tt ] ‘

50 dbi B T

TE30MH: . 7007 pts. 3 MHz/ 8D6.0 MHz | | | 763.0 MHz 7007 pts 3 MHz/ B06.0 MHz

2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 769.46753 MHz -62.05 dBm 763.000 MHz 775.000 MHz 6.250 kHz 77238062 MHz -62.02 dBm -21.02 dB
775,000 MHz 775,900 MHz 100000 ki 775.89326 MHz -49.67 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.09486 MHz -50.04 dBm -37.04 dB
775.900 MHz 776000 MHz 30000 kitz 775.99046 MHz -53.57 dBm 775.900 MHz 776000 MHz 30,000 kHe 77597697 MHz -55.20 dBm -22.2048
776,000 MHz 788000 MHz 100.000 kHz 77733666 MHz 20.55 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 20.41 dBm 95948
788000 MHz 768100 MHz 30,000 ki 788.06329 MHz -55.11 dBm 788.000 MHz 788.100 MHz 30,000 kHz 788.05220 MHz -51.16 dBm -38.16 dB
788,100 MHz 793,000 MHz 100,000 ktz 788.95900 MHz -49.60 dBm 788100 MHz 793.000 MHz 100.000 kHz 78832273 MHz -47.29 dBm -34.29d8
793,000 MHz BOB.000 MHz 6.250 khz 795.92857 MHz -62.18 dBm 293000 M 806,000 Miiz 6.250 kHz 80179870 MHz 61.81 dBm 26,81 dB

Resdy Ready I

01:43:48 AM 07/02/2025 01:45:39 AM 07/02/2025

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 3000 dBm. Ofet 62085 Mode Sweep saL RefLevel 30.00dBm  Offset 67008 Mode Sweep seL
Count 100/100 Count 100/100
EE hessa
Limit Chec¥ PRSS - e
Line _SPURJOUS_LINE_ABS 02 Phss
20
10
o IR LR
|
o
[
-20 dBrr
e ey SPUKIGUS_UNE_A
* o Py
pPre T ot d
el oo Mg
L] \r -
TE30MH: . 7007 pts. 3 MHz/ 8D6.0 MHz | | [ 763.0 MHz 7007 pis 3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -57.83 dBm -22.83 dB 763.000 MHz 775.000 MHz 6.250 kHz 767.66933 MHz -62.07 dBm -21.07 dB
775,000 Mtz 775.900 MHz 100,000 kitz 775.88516 MHz -30.13 dBm -27.14 dB 775000 MHz 775900 MHz 100,000 kiz 77564421 MHz 3982 dBm -36.82 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.97957 MHz -43.53 dBm -30.53 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99625 MHz -58.23 dBm -41.23d8
776.000 MHz 788,000 MHz 100000 kHz 780.78921 MHz 8.62 dBm 21338 776,000 MHz 788,000 Mz 700.000 k2 782.69530 MHz .05 dBm 2195 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.008 54 MHz -46.83 dBm -33.83 dB 788,000 MHz 788,100 MHz 30.000 kHz 782,089 16 MHz 43.77 dBm 30,77 dB
788.100 Mtz 793,000 Mtz 100,000 kiiz 788.24930 MHz -43.39 dBm -30.39 dB 788,100 MHz 793,000 MHz 100.000 kftz 788.70944 MHz -35.98 dBm 2258 dB
791,000 MHz 806,000 MHz 6.250 kliz 79T = WHE STI7 5w 25 793,000 Mz 806,000 Mtz 6.250 kiz 793.01948 MHz -58.18 dBm 31848
Ready Imm =+ Readly - s

02:03:55 AM  07/02/2025 02:06:87 AM 07/02/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n13 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset .70 d8

Mode Sweep

SGL

RefLevel 30.00dBm  Offset 6,70 dB

Mode Sweep

Count 100/100

Count 100/100

6L

01:44:38 AM 07/02/2025

01:46:28 A 07/02/2025

10 di T
J[ |
20 dBnr ‘I
. L . |
s BUS_UINE_ABS 002 1 | SPURIGUS_(INE_ AB: [
) I
40 dBm / \\ i 0
Yo . Nl UL
I : T ¥ ]
60 B T
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 771.86953 MHz -62.12 dBm 763.000 MHz 775.000 MHz 6.250 kHz 76343756 MHz -61.98 dBm -26.98 dB
775,000 MHz 775,900 MHz 100000 ki 775.87797 MHz -48.59 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.54351 MHz -49.81 dBm -36.81 dB
775.900 MHz 776000 MHz 30000 kitz 77597947 MHz -53.94 dBm 775.900 MHz 776000 MHz 30,000 kHe 77597877 MHz -58.97 dBm -41.97dB
776,000 MHz 788.000 MHz 100.000 kHz 77 Hz 19.96 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 19.58 dBm -10.42 dB
788000 MHz 768100 MHz 30,000 ki 788.08830 MHz -55.14 dBm 788.000 MHz 788.100 MHz 30,000 kHz 788.001 85 MHz -50.66 dBm -37.66 dB
788,100 MHz 793,000 MHz 100,000 kHz 789.37517 MHz -49.59 dBm 788.100 MHz 793.000 MHz 100.000 kHz 788.331 B2 MH: -34.61 dBm -31.61d8
793,000 MHz 80 000 MHz 6.250 khz 793.04545 MHz -62.10 dBm 293000 M 806,000 Miiz 6.250 kHz 796.50000 MHz 6210 dBm 2710 dB
e ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 6.70 4B

Mode Sweep

6L

RefLevel 30.00dBm  Offset 6,70 dB

Made Sweep

NE_ABS.

g

Count 100/100

1 Spurious Emissions

s6L

Count 100/100
1 AvgPurr

b
10 0
s [T A
o - T T ‘|
|
10 dBr i T 10l ‘ I
20 L 20 dB i

0 n LY
(7 | SPURIGUS_UINE_A Y
/ 4o R S
[ " ] ,«»/‘J e

60 dBr .nJ L \r ’L'""\r-h

763.0 MHz 7007 pts. 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz

2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -58.21 dBm 763.000 MHz 775.000 MHz 6.250 kHz 77203297 MHz 62.17 dBm -21.17 dB
775,000 MHz 775,900 MHz 100000 kiiz '5.87527 MHz -35.48 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.891 46 MHz -49.86 dBm -36.86 dB
775.900 MHz 776000 MHz 30000 kHz 775.93961 MHz -39.48 dBm 775.900 MHz 776.000 MHz 30.000 kHz 77599895 MHz -58.52 dBm -41.52d8
776.000 MHz 788,000 MHz 100000 kHz 780.80120 MHz 7.73 dBm 776,000 MHz 788,000 Mz 700.000 k2 78258741 MHz 7.97 dBm 2203 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.001 45 MHz -48.09 dBm 788,000 MHz 788.100 MHz 30.000 kHz 788, z -41.78 dBm -28.78dB
788.100 Mtz 793,000 Mtz 100,000 ke 788.29825 MHz -43.73 dBm 788,100 MHz 793,000 MHz 100.000 kHz 788.645 50 MHz -36.19 dBm 231948
791,000 MHz 806,000 MHz 6.250 kliz 7T R HE RIRTLU 793,000 Mz 806,000 Mtz 6.250 kiz 793.097 40 MHz -57.62 dBm 226248

Ready. feay |

02:04:44 AN 07/02/2025

02:07:46 AM 07/02/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n13 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Limit Chesk

Line _SPUR|OUS_UINE_48S_0d2

Ref Level 30,00 dBm  Offset .70 dB Mode Sweep

1 Spurious Emissions 1 AvgPwr

6L

Count 100/100

bl A
J" e
50 W
L)
50 dBm - ! 1 A i,
763.0 MHz 7007 pts 3 MHz/ 806.0 MHz
2 Result Summar
763,000 MHz 775,000 MHz 6,250 kfz 774.38605 MHz -60.82 dBm -25.82dB
775,000 Mz 775.900 MHz 100,000 kiiz 77587707 MHz -42.15 dBm -29.15 dB
775.900 MHz 776,000 MHz 30000 kHz 775.98257 MHz -45.65 dBm -3265 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.16783 MHz 5.44 dBm -2456 dB
788,000 MHz 788100 MHz 30,000 ki 788.08087 MHz -41.11 dBm -28.11 dB
788.100 Mtz 793,000 MHz 100,000 kiiz 788.40594 MHz -35.04 dBm -2204 dB
793,000 MHz 806,000 MHz 6.250 kifz 79481169 MHz -52.38 dBm -17.38 dB

01:42:03 AM  07/02/2025

FR1 n13 /10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 6.70dB Mode Sweep sat
Count 100/100
1 Spurious E: 1 AvgPwr
Limit C P}
Line
10
P et Ikt
o
|
10 dBm ]
-20 ] T
NE A5 007 i N
v ‘T‘w
50 '/
nmm
iy
LT e e s
763.0 MHz 7007 pts 3 MHz/ 806.0 MHz
2 Result Summar
763,000 MHz 775,000 MHz 6,250 kfz 774.38202 MHz 25.60 dB
775,000 Mz 775.900 MHz 100,000 kiiz 775.89595 MHz 2914 dB
775900 MHz 776.000 MHz 30,000 kHz 775.95490 MHz 33.93 dB
776,000 MHz 788.000 MHz 100.000 kHz 782.13187 MHz 25.07 dB
768,000 MHz 768100 MHz 30,000 ki 788.09426 MHz 28.05 dB
758,100 MHz 793,000 MHz 100,000 kfiz 788.71923 MHz .05 d
793,000 MHz BOB.000 MHz 6.250 khz 794.902 60 MHz -15.15 dB

01:42:52 AM 07/02/2025
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SPORTON LA

- FCC RADIO TEST REPORT

Report No. : FG550916C

Conducted Spurious Emission

FR1 n13 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

30.000 MHz 763.000 MHz 100.000 kHz 748.36541 MHz -62.74 dBm -49.74 dB

Ref Level 30.00dEm  Offset 6.70 dB Mode Auto Sweep sal RefLevel 30.00d8m  Offset 67008 Mode Auto Sweep seL
Count 100/100 Count 100/100
Line _SPUR|OUS_LINE_A8S_0d2 Line _SPUR|OUS_Li
0
10
o 0
10 dgm 10 dBe
SPURIOUS_UINE |ABS 002 SPURIOUS_UNE |ABS 002
20 20
30 dBm -30 dBr
40d | 404
50 } | 50 i
\ o I i |-.-—— ) s S el e gl PP
60 dBa T T 60 dBew T T
30.0 MHz 33004 pts 797.0 MHz/ 5.0 GHz || [30.0 MHz 33004 pts 797.0 MHz/ £.0GH:

01:57:43 MM 07/02/2025

01:54:46 A 07/02/2025

30.000 Miz 763.000 Mz 100.000 kHz 750.66199 MHz -62.50 dBm 39,50 dB

B06.000 MHz 1.000 GHz 100.000 kHz 986.058 74 MHz -66.27 dBm -53.27d8 B0B.000 Mtz 1.000 GHz 100.000 kiz 808.545 61 MHz 66.23 dBm 53.23dB

1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -39.22 dBm -26.22 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -38.19 dBm -25.19 dB

3.000 GHz 8.000 GHe 1.000 Mz 6.49790 GHz -52.52 dBm -39.52 dB 3.000 GHz 8.000 GHz 1.000 Mtz 6.506.40 GHz -52.43 dBm -39.43 dB
car, R = — ] & Mon

Highest Channel

Ref Level 30.00dBm  Offset 6.70 B

Line _SPUR|OUS_LINE_ABS_0q2

Mode Auto Sweep 6L
Count 100/100
1

SPURIOUS_LINE |ABS_002

33004 pts 797.0 M/ 8.0 GHz

02:01:18 A 07/02/2028

30000 MHz 763.000 MHz 100000 kHz 751.49267 MHz -62.53 dBm -49.53 dB

506,000 MHz 1.000 GHz 100,000 kHz 873.42239 MHz 66.24 dBm 5324.dB

1.000 GHz 3,000 GHz 1.000 MHz 2.34741 GHz -38.76 dBm -25.76 dB

3.000 GHz 8.000 GHe 1.000 Mz 6.497 40 GHz -52.33 dBm -39.33 dB
Ready T B

Page Number
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seanron 05 FCC RADIO TEST REPORT Report No. : FG550916C
Frequency Stability
Test Conditions FR1 n13 (BPSK) / Middle Channel 10M
Within Authorized
Temperature Voltage Deviation (ppm) Frequency Offset (Af) Frequency Result
(°C) (Volt) (Hz) Block(Hz)
50 Normal Voltage 0.0059 -4.6 Yes
40 Normal Voltage 0.0083 -6.5 Yes
30 Normal Voltage 0.0115 -9 Yes
20(Ref.) Normal Voltage 0.0000 0 Yes
10 Normal Voltage 0.0029 -2.3 Yes
0 Normal Voltage 0.0110 -8.6 Yes
PASS
-10 Normal Voltage 0.0014 1.1 Yes
-20 Normal Voltage 0.0027 21 Yes
-30 Normal Voltage 0.0061 4.8 Yes
20 Maximum Voltage 0.0022 -1.7 Yes
20 Normal Voltage 0.0000 0 Yes
20 Minimum Voltage 0.0041 3.2 Yes
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 3.63 V.
2. The frequency fundamental emissions stay within the authorized frequency block.
3. The frequency variation is sufficient to ensure that the occupied bandwidth of all operation channels stay

within the operating frequency block or frequency block group.
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saaFCC RADIO TEST REPORT

Report No. : FG550916C

FR1 n14
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.02 4.74 5.94 5.96 PASS
Mode FR1 n14 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.58 PASS
Page Number 1 A5_n14-1 of 20



